Walker Mower Online Parts Lookup

Model MT-MTL Illustrated Parts Manual

Engine Group (MT)

Other model MT-MTL manuals:
For a closer view: Download PDF File
Tag Part Number Description More Info
17026-1 (now 7026-2)Remote Precleaner (Includes Item # 5)
26103-21 (now 6103-35)Shock Mount (1.0 OD x .75)
37028-20Rear Precleaner Mount
47027Elbow, Precleaner
57840Hose Clamp (1-5/16 to 2-1/4)
65088-12Air Cleaner Assembly
75088 (now 5088-10)Air Cleaner Band
85090-3Safety Filter Insert
95090-1Air Cleaner Cartridge
105088-5Air Cleaner Draw Latch
115088-11Air Cleaner Cap (Includes Item # 10)
125090-2Vacuator Valve
138026-10Air Hose, Cleaner
145091-11 (now 5091-7)Air Flow Indicator & Nipple
157028-2 (now 7028-4)Tube Support Arm
167028-3Precleaner Tube, SD
177028-2 (now 7028-4)Precleaner Tube, GHS
186029Hose Clamp (2-1/2)
205879-3Hose Clamp (1/2)
225020Fuel Filter
248016-4Regulator Mount
278010-6Valve Cover Sleeve
285845Bumper, Rubber (1.50 OD x 1.25)
298010-2Engine Bumper Mount
305832Cable Clamp (1/2)
318015-3Fuel Line, Tank (1/4 x 24-1/2)
325083-1Bushing, Rubber
335086-7Hose (3/8 x 6)
348023Fuel Tank Support
355020-1 (now 5020-2)Fuel Filter, In Tank
368046-9 (now 8046-3)Fuel Tank, 5 Gallon, Gas
375082-2Fuel Cap Seal
385082 (now 5082-4)Fuel Tank Cap
395083-5 (now 5083-8)Tank Tube Elbow
408530-8Muffler Grass Shield
448013-9Muffler
458013-10 (now 8013-22)Upright Support
468013-13Muffler Heat Shield
478013-61Muffler Heat Deflector W/Knurled Inserts 1
488013-29Muffler Heat Shield Endcap
498013-18Muffler Brace
508021Engine Brace
F00210-24 Keps Nut
F0041/4-20 Keps Nut
F0095/16-18 Whiz Locknut
F0123/8-16 Keps Nut
F02510-24 x 3/8 PPHMS
F02610-24 x 1/2 PPHMS
F0291/4-20 x 1/2 Hex Bolt
F0311/4-20 x 5/8 Hex Bolt
F0383/8-16 x 1 Hex Bolt
F0501/4 SAE Washer
F0525/16 External Star Lock Washer
F0537/16 Int. Star Lock Washer
F0611/4 Internal Star Lock Washer
F0633/8 Internal Star Lock Washer
F078 (now F079)A/A66D Aluminum Pop Rivet
F0901/4-20 x 2-1/2 Hex Bolt
F0915/16-18 x 5/8 Hex Bolt
F1063/8-16 x 5/8 Hex Bolt
F120AN960416 Washer
F12910-24 x 1/2 PTHMS
F1321/4-20 x 2-3/4 Hex Bolt
F1407/16-14 x 1 Hex Bolt
F1751/2 Split Lock Washer
F2555/16-18 x 1-1/2 Hex Bolt
F2567/16 SAE Washer
F273M6 x 1.0 Nut
F274M6 x 1.0 x 45 Stud
F2851/2-13 x 1-1/2 Hex Bolt
F324M8 x 1.25 x 12 Hex Bolt